logo

Preview

schema
PosNumberNameQuantity
Pos:1
Number:332/U8474
Name:Frame rear sub WA
Quantity:1
Pos:10
Number:JHP0042
Name:Washer M12
Quantity:4
Pos:11
Number:1315/0408D
Name:Setscrew M10 x 30
Quantity:1
Pos:12
Number:1370/0303D
Name:Nut lock M10
Quantity:1
Pos:13
Number:1420/0008D
Name:Washer M10
Quantity:2
Pos:14
Number:332/U4347
Name:Plate spacer
Quantity:1
Pos:15
Number:333/S0757
Name:Cover Solenoid
Quantity:1
Pos:15-1
Number:121/77603
Name:Tie cable 300mm
Quantity:1
Pos:2
Number:332/U0081
Name:Bush eccentric isolation
Quantity:4
Pos:3
Number:1315/3519D
Name:Bolt M12 x 90 mm
Quantity:4
Pos:4
Number:1370/0403D
Name:Nut Lock M12
Quantity:4
Pos:5
Number:1420/0009D
Name:Washer M12
Quantity:8
Pos:6
Number:1391/3307D
Name:Capscrew M8X25
Quantity:2
Pos:7
Number:1391/3305D
Name:Capscrew
Quantity:3
Pos:8
Number:JHP0080
Name:Washer M8
Quantity:5
Pos:9
Number:1391/3508D
Name:Capscrew M12 x 30
Quantity:4
Pos:99
Number:332/S8242
Name:Engine and mounts 4X4
Quantity:1
Pos:99
Number:349/00161
Name:Rear Subframe GA
Quantity:1